Important Notice

The manuals contained in this computer file are
reproductions from the “Wisconsin Engine” counter
catalog, part number “S236”. This manual was last
produced in the mid 1980’s.

As with any printed data, the information contained in
these manuals may not be the most up-to-date available.
It is provided as a convenience to our customers and all
information should be verified before making repairs to
an engine or component.

All service parts are sold through our Distributor
Network. Visit our website (www.wisconsinmotors.com)
to locate a distributor near you.

Table of Contents

Crankcase, Oil Pan, Cylinder Head and Manifold 2 -4

Bearing Plate, Crankshaft, Piston and Connecting Rod ......coeninninsniiinannecs 6 -8
Gear Cover, Flywheel and ENA 130 (30 amp) Flywheel Alternator.........u e 10
Canmishaft and Cylinder Block ASSEINDBIY s s ansemmessspsmsasssrssmssmn 12
Oil Pump and Pressure Valve Assemblies .......... S 14

. Oil Filler, Dipstick, Filter, Oil Pump and Relief Valve.........iincniininini... 16

Governor Assemjjly e hret e emmmeeiasarseaassrstesmnmnat ot annntese i ih snsnnnesseansbssssnsensnrasnsanssnnsssenne 03 = 20)

Carburetor, Air Cleaner and Fuel PUMP ... eeseccrsaennnnnn 22-24
Distributor and Ignition Coil with High Temp Safety Switch ..o 26
ALY SHIOUAING tvceieicccr it bbb b e bt 28
Starting Motor ASSEINDLES ....ccocoiiiiiricrincrii et st seanne 29

Engine Gasket 8ot jionmmsmusmmasossmsn manmmcasmoasmaissanasssmssn ool



SINGLE QUTLET
EXHAUST MANIFOLD




ITEM

»—l|»—l
P OO e NN U W N

17
18
19
20
21

Crankcase, Qil Pan, Cylinder Head and Manifold

PART NO. DESCRIPTION _ QTY.
BAA102 Crankcase/bearing plate, standard ... 1
BAA104 Crankcase assembly _

(for engines w/clutch reduchon UNIES) o, 1
BK127 ENgine SUppOort ..o 2
PE5 Lock washer, 3/8" .......... e b e s 10
XD27A SCIEW, 378 =16 X 1 et ve e e s eereesaneesereenraseen 8
BB143 Ol PAIL.ce e e 1
QD863 Gasket, Ol PAN cueuvereccc e 1
PE4 - Lock washer, 5/T16" ...ttt er e 20
XD22 Screw, 5/16"-18 X 1-3/4" ..ot 12
XK3 PIug, 3/8" PIPE...viiiiicciriecetieeerercecesete e e snsesaseaes 1
SA159 T PIUE, 1-578" st 1
SA164 Plug (for engines w/ clutch reduction units).......... e 1
PCé15 Stud, 7/16"-14 and 20 thread ettt e e 8

- x1-11/16" long, for W2-1230 and W2- 1235 '

PE6 - .. Lock washer, 7/16' ettt ea et e e et tarereerarseeanarenaan RS 8
PD12 ' INUE, 7/167-20 .. ccovveerencreccreeeasemmeesissess e sesssssssspsisrsssssssssseans 8
XD29 Screw, 3/8"-16 X 1-1/4" I0NG cccovvreeerrrerrerrnreenane. rerieeenresenranee 2
QD818B Gasket, cylinder base ........c.ccooenenee el SR 2

CABI25A Cylinder head for 14 mm spark plug

beginning with engine serial no. 5996538. AB 125 head
- for 18 mm spark plug replaced by two AB 125A

_ heads and 14 mm spark plugs (see item 21).....ccoeoverereccenenee 2

QD847 . Gasket, cylinder head ... 2

PCO38 Sttt 6

XD31 - ' SCrew, 3/8"-16 X 1-3/4" oottt s 10

PH513 - ~ Washer, 13/32" LD. x 13/16" O.D. x 1/8" thick ......cocrrrrrennn. 16

YD36951 - Spark plug (14 mm), Champion N6 used

with AB125A cylinder head ..o, 2

YD369AS1 Resistor plug (14 mm), Champion RN6, optional ................... 2
YD651 Resistor plug (18 mm), Champion D16] used with

- obsolete AB125 cylinder head .......occoveevvccvreerecnieeese e 2

continued on page 4

Wisconsivy Moper W2-1250



—OPTIONAL—
SINGLE OUTLET
EXHAUST MANIFOLD




Crankcase, Oil Pan, Cylinder Head and Manifold (cont.)

ITEM  PART NO. DESCRIPTION QTY.
22 LCA100 Manifold, intake assembly
(includes items 24 and 26) .....o.iiveiiieiieeeeeeeeeeeeeeeeeee e 1
23 QCI12A Gasket, intake manrifold port
. for W2-1230 and W2-1235 ONlY ..occvveveciciiecenicne e 1
24 PC549 . Stud, intake manifold for carburetor 5/16"-18 and
. T 24 thread X 1-5/16" 100G .o 2
25 XD19 Screw, 5/16"-18 X 1-1/4" IoNG ...ooiiivirnrvcrrrercerecirerenans ceveerens 6
26 PF18 Plug, 1/8" pipe, intake manifold ..........cocorevreriorneoricnicrnin: w1
27 LD264 Manifold, EXNAUSE ........c..rveeeeerceeeeesiveeeecre oo 2
28 QBS&7 Gasket, exhaust and intake manifold ports for W2-1250 ......2
— (QB86 Gasket, exhaust and intake
manifold ports for W2-1230 and W2-1235 ........ccceevecennvnnnenn. 2
29 XD140 Screw, 5/16"-18 X 2-1/4" 100G ..ot e 2
30 WD6651 Muffler, exhaust......cccceunn.... eesvemeienreeneesararesrartontssaenesseeensanan 1
31 LJ280 Pipe, exhaust MUSIer .....ccoooviiceeieeeeceice e s 1
— OPTIONAL —
Single Outlet Exhaust Manifold
35 LD266 Manifold, exhaust ..., 2
36 LD267 Manifold branch, eXRaust......ccvceeeeeeeeeeeeeeeeeeee e eeeeereeeeeeeeerenas 1
37 QD727 Gasket, exhaust flange ......c..coueeveveecerereeescneeceee e 3
38 LF130 - Flange, exhaust, 1-1/4" PIPe tap w.eeeeeeeerssrmerecsrsrsrrrrresssrreee 1
39 XD179 Screw, 3/8"-16 X 1-3/8" 100G ...ocvvriericrerc et 6
40 PE5 Lock washer, 3/8" ................. eetetaeta et ereeaere st st e resasseanreneeas 6
41 - PD79 INut, 3/8"-16.ceceeeciecreieeeee] e eree et e e ea e nene s entanan 6
Y

Wisconsin Moper W2-1250






Bearing Plate, Crankshaft, Piston and Connecting Rod

ITEM PART NO. DESCRIPTION _ QTY.

1 * BG359 Bearing plate, semi-finished,

main bearing take-off end ... 1

2 PAAT2 Dowel pin .3753/.3751" di. ccooovvernrerrnnnns e 2

PA475 Dowel pin .3853/.3851" dia. ..cocoooveiiiminiinininrenseeeces 2

: L for semi-finished bearing plate.........ccooiiiin 2

3 HG274 Bearing, standard S1Ze ..o 2

"HG27455 Bearing, .005" UNdersize ..o .2

4 PHe609 UL SBAL. e et r e s v e v e anataeraae e enrrnne s 11
5 JK74 OFTINE oo 2 .

6 XD29 Screw, 3/8"-16 X 1-1/4" IONZ ..o 8

7 PE5 Lock washer, 3/8" ..o s 8

8 HF646 Bearing, crankshaft thrust ... 2

9 AQF124 Shim, thrust bearing, .010-.012" thick ...l 1

10 AQF125 Shim, thrust bearing, .004-.006" thick ..., 1

11 CAA101 Crankshaft assembly (includes item 12} ..o 1

12 GA50 Gear, crankshaft. ... 1

13 DA84S1 Connecting 1od, Shell ... 2

bearing type :

14 HA1405 Bearing, standard size (2 halves) ... 2

— HA140510 Bearing, .010" UNAEISIZE ....o.vuriecrimvcirereecireieernrcnneeae s 2

— HA140520 Bearing, .020" UNAEISIZe ... oovvvveriirieieciieice 2

¢ Must be doweled, turned and line bored with crankcase per repair manual
instructions. Also available finished, when furnished with crankcase
(see item 1, page 4) as an assembly.

A Used only if required for .005" to .012" end play.

continued on page 8

Wisconsiny MopeL W2-1250






Bearing Plate, Crankshaft, Piston and Connecting Rod (cont.)

ITEM

15
16
17

18 *
19

20
21

23

24

25

*
*
22 *
*

PART NO.

PB146-2
PD247
DB2355P

DB2355P10

DB2355P20

DB2355P30

DRé61

DR61510
DR61520
DR61530
U205

XBl1le

DESCRIPTION

* Not serviced separately.

Bolt, 3/8"-24 X 2" IONE ...cvvvivieiiensier e 4
Locknut, 378 "-24 ..ottt san e 4
Piston with pin, standard size; -

“A” size 3.7465/3.7470 dia.,

“B” size 3.7471/3.7475 QIa. ... lirvverveecieiree e 2
Piston with pin, .010" oversize...........cc....... e 2

. Piston with pin, .020" oversize.........cccocviennvieinninninn: RS 2

‘Piston with pin, .030" oversize........c........ SUOURRUR 2
Piston pin, (comes with piston) ...........c....... e 2
Ring set, standard size |

(includes items 20 - 23) ......... e Frrseseessesiessrasasaens 2
Compression ring, tOP GroOve ..., 1
Scraper ring, 2nd grOOVE ... e 1
Oil ring, 3rd groove ..o 1
Expander, Oil riNg ..o 1
Ring set, .010" OVEISIZE «.iieovvviiieieiiimiiiie i 1
Ring set, .020" OVETSIZE .iievvviiinieiiiie e 1
Ring set, 030" OVETSIZE .. ..iurrecrmcernereenieirirereees e eemaesssaanns 1
Stub shaft, take-off end
1-7/16" dia. by 4-1/2" long

for 3/8" sqQUATe KeY .......ovovviiiiiiiieiiieice e 1
Screw, 5/16"-18 X 1-1/4" 10NG ..coooiviiiiiiiiiiiiicicc i 8

REV. AUG/S0

Wisconsin Mopgl W2-1250



S
g ’
+ ﬁff;"u

Wiy
ﬁi' l\%




Gear Cover, Flywheel and ENA 130 (30 amp) Flywheel Alternator

ITEM
1. .

| Bowwaarwnl | 1

16
17
18
19
20
21
22
23
24

PART NO.

BDA102

HG182
PA473

 PF52
SA163

QD861
PH608

- .XD23

PE4

WEA100

QD862
XD15B
PA471
N114-2
N114-3
N113-4
NT111-3
GH57
PLY7
XDb51
PE37
PH610
ENAT30

YB84
PA340
XB114
PE14
SA163
XA129
YJ70
XA77
YL.393-24

DESCRIPTION QTY.
Gear cover assembly (includes bushing, dowel pin,
plug, and alternator wire cover) ... 1
BUSHING .o 1
Dowel pin 3/16" dia. X 3/4 " oo 2
PLUE ..ottt e s 1
ALernator Wire COVEY ...ttt 1
GASKEL ovveeevieee e erie ettt sa st 1
Ol 80aL .o 1
Screw, 5/16"-18 X 2" LONG ...vovvrreeieeceeeeirs e 11
Lock Washer, 5/ 16" ..o eee e e 14
Spacer plate assembly ... 1
GASKEL .ottt e 1
Screw, 5/16"™-18 X 3/4" LONG c.cvovviviinsiieeeieieeeesce e 3
Dowel pin, 1/4" dia. X 3/4" oo 2
'Flywheel assembly, standard ..., 1
Flywheel assembly w/tap holes for stub shaft .......c..cocecee. 1
Flywheel assembly w/tap holes for stub shaft .........cccoceocnnn. 1
Flywheel assembly for 30 amp flywheel alternator .............. 1
Ring gear, starting motor .........ccovvnnn e 1
Woodruff key, no. 13 ... 1
“Serew, 5/18"-11 X 1-1/4" 100G .cooivvveernriiecrrnsnresseienrsioennens 1
TLOCK WASHET, 578" ioiiooeeeeeetiieees e s e e seeasssera et 1
Washer, 5/8"LD. x 2-1/8" X 3/16" oo 1
Flywheel] alternator assembly
30 amp circuit (includes items 16 - 24) ..o 1
Alternator stator assembly ......... JO OO SU SRS PSRPRRO 1
- Roll pin, 3/16" X 1-1/8"10NZ ..ot 2
Screw, #10-32 x 1-1/4" long......c.coovuenee e 4
Lock washer, #10 .........cooeeee. e ee e e e ettt 4
Cover, stator Wire Cavity ..o 1
Screw, #10 x 1/2" long, self-tapping............. envereesn et nrens 3
Rectifier/regulator module ..o 1
Screw, #10 x 5/8" long, self-tapping.......c.coecerveen, e 2
Wire assembly
rectifier /regulator to ammeter ... 1
-10-

REV., AUG/90

Wisconsiy MopeL W2-1250



—OPTIONAL—

BREATHER CONNECTIONS FOR
REMOTE MOUNTED AIR CLEANER




Camshatft and Cylinder Block Assembly

ITEM PART NO.

1 LAA131B
2 AD43
3 HG150A
4 HG272D
5 AE102D
6 AE103
7 AF62
8 AG26-1
9 AG31
10 AH9
11 SA128B
12 QD823
13 XD157
14 L1204 .
15 LL204A
16 L1.209-2
17 LL204-1
18 RF1535
19 EA138
20 GB61
21 XD19
22 PE46
23 PF101
24 PM108
25 PF52
26 - F73

27 PB169A .

-12.

DESCRIPTION QTY.

* Cylinder block assembly (includes items 2 - 10} ...cooeeveervinenns 2
S Guide, Valve STEINL....o.vvie it e 4
Insert, valve seat, INtAKe .....coooeoiiiiiiiiine e 2
Insert, valve seat, @XRaust . ..ot 2
Valve, exhaust ................ e eeeeree s et ae et sh s b s s s e ne s sereaserentens 2
Valve, INTAKE .ottt 2
Valve spring, intake and exhaust ..o 4
Seat, valve spring; intake. ... 2
Rotator, valve/spring seat, exhaust .........ccocvvrnvirivrnecreeninens 2
Lock, valve spring seat (half) ..o 8
Breather/InSpection COVEr ... 2
Gasket......coocce... SO SO O OV O OTORR 2
Screw, 1/4"-20 X 1/2" LORG c.vvvrvevrerecrericerieecrisssinisssoneassis s 4
"Tube, breather ... 2
‘Breather line assembly (includes items 16~ 18) ... 1

- Tube to atr intake ..o 1
Tube to breather. ... e e 2
YAEIHEIE oo 1
Camshaft, 1eSS Gear ...t 1
Gear, CAMSNALL oo e g e 1
Screw, 5/16"-18 x 1-1/4" long ........ OO OO 3
Lock washer, 5/16" external tooth ... 3
Thrust plunger, camshaft ... 1
Spring, camshaft thrust plunger ..o 1
Button, camshaft thrust ......ccooeeeiiie i 1
Valve tappet w/adjusting SCrew .......ccocoovvevrincnieiceen 4
Screw, valve tappet adjusting ... oo, 4

REV. AUG0

Wisconsiy Moper W2-1250






Oil Ptjmp and Pressure Valve Assemblies

ITEM PART NO.

— KAA105
1 KA74
2 KDA100
3 GD148
4 KB52 .
5 XD152
6 PE3
7 JK73
8 RD148
9 RD112
10 XA7
11 PE14
12 QD864
13 XDeé
14 RV50
15 *
16 KF59
17 PM234
18 . PA408

. *Not serviced separately.

-14-

REV. AUG/90

DESCRIPTION QTY.
Oil pump assembly (includes items 1 - 13) ...l 1
Housing, oil pump ......cccovviiininnccne e, 1
Shaft/ gears assembly for oil pump

(includes pinion gear, rotor gear, shaft and 1577 1
Gear, oll pump drive ... 1
Cover, Oil PUMP .o 1
Screw, 1/4"-20 x 1-3/8" 10N ...ovcvicnriiiriic s 3
Lock Washer, 1/4" e e 5
OFTING oo 1
Tube assembly .......cooviiiiiiiic 1
Screen, 011 SIFAINIT ..o e rere e ee st e s e e e e eee s 1
Screw, #10-32 X 3/8" IONG .cvevvviiciemcre e 1
Lock washer, #10 ..ot e 1
GASKET ..ot s 1
Screw, 1/4"-20 x3/4" long ............. SOV SOV 2
Relief valve assembly, oil pressure

(includes items 15 - 18) ..o 1
Body ..o, s 1
Piston, oil pressure relief valve ... 1
Spring, relief valve PiStON .......cccoiviniiiiii 1
Roll pin, 1/8" dia. x 7/8" loNg ..o, 1

Wisconsiy Moprr W2-1250






ITEM

g U W N

10
11

12

13

15
16
17
18
19
20

Oil Filler, Dipstick, Filter, Oil Pump and Relief Valve

PART NO.

R138

RC82
PG1309
XD157
RF1495D

RJ173A
PF18
PF51
RV5154
RV5354

RF1533
RF1537
RF996
(Optional)
XD7

PE3

XD8
RF269

. RM1538

DESCRIPTION
Tube assembly

(mount with “Loctite”, includes item 2) .....................
Cap with gasket ... et e
Strap, oil filler tube SUPPOTt......ccocvvvvnivvvircniccrinans
Screw, 1/4"-20 X 1/2" 10N coovcvviecncieece e

Tube, 0il dipstick adapter, 2" long

(mount with #277 “Loctite”) .o - '
Dipstick, oil saber ...........ccccoce.ev. errerteerareeererrnteroareerennrne
Plug, 1/8"-27 PIPC.vrrrvrrererirrrisriereirsserssssiassonsessssons S
Plug, 1/4"-18 pipe...cccoueernnns et et e
Oil filter (standard) furnished as a 4-pack ..................
o] (103w ol ¥ 1 7<) SOOI

(optional, not interchangeable)

Nipple for RV 51 oil filter mounting ........cc.cccccninne,
Nipple for RV 53 oil filter mounting ...........cccoooiei,
Elbow, 1/8"-27 brass, Street ......oovovvvecvieeciiereeeeeeeeieenann
RF794, RF170A, for direct mounting ..........ccccoccoiee,
Screw, 1/4"-20 x 1" long .................................................
LOCK WaSHET, 1/ 4" ettt eeee e
Relief valve, oil pressure (See item 14, page 14.) ........
Screw, 1/4"-20 x 1-1/4" long ..ccovvvcciivnnnnne FORUURY
Fitting, 1/4" tubing .....c.cooovioremciiieninee e,
Oilline.....oooveveereeeeverriiens ettt

-16-

REV. AUG/3(

............. 1

Wisconsiy MoperL W2-1250



11

HOUSING/CROSS
SHAFT ASSEMBLY




ITEM

—

O NI W

11

12
13
14
15

16
18 -

PART NO.

T128B
T128D

1129

HG182
TC518
JK 52
VB263
PA367
REF269-2
PH614

QD866
TC519
TC519B
TC514
GD149
PA359
TC515
TC515B
TC513
“PHe612
ME227

Governor Assembly

DESCRIPTION QTY.
Governor assembly, standard
(includes items 1, 11, 12, 22 - 25, 29, 30, B1) vt 1
Governor assembly, w/heavy weights for close regulation
(includes items 1, 11, 12, 22 - 25,29, 30, 31) ccvvevevieeeereceene. 1
Housing/cross shaft assembly
(INCIUAES TEEINS 2 = D) oot ee e e e e e eeeesere e e e e eeans 1
GOVvernor hOUSING ...t 1
Bushing, governor shaft ..., 2
Shaft/lever assembly .......cccocvceiimcrenriccicnnnmnrsrersee s 1
OTINE it sn st en et en s s enaae 1
GOVEINOT YOKE ...ttt e se s 1
ROIL PIN, 1/8" X 3/4" JONE .vvvvvvveveereereeoeeereereseseseeseosessesseeseconaennnns 2
Fitting, 0il BINE vneviviiiiii e 1
Insert, Heli-coil, housing hole at lever
for W2-1230 and W2-1235 0Ny ..ot 1
GASKEL ....cocve s 1
Gear flyweight assembly, standard .........ccecvveerrrrneenennnnns 1
Assembly with heavy weights ... 1
Shaft, gOVeINOT dIIVE ..o 1
Gear, goVernor drive ...t nsessnenes 1
Roll pin, 1/8" X 1-1/4" JONG c..conrrreererireincrensenseereeerecseesscasesaeens 1
Flyweight, standard ............ et e e en et ettt 4
Flyweight, heavy ..., 4
Sleeve, governor thrust ......ovcceeivcieeieccc e 1
Bearing race, thrust sleeve ... 1
....................................... 1

Thrust bearing ...,

*. * Not serviced separately

-18-

continued on page 20

Wisconsiv Moper W2-1250



N

GEAR/FLYWEIGHT ASSEMBLY

19

18

1
HOUSING/CROSS
SHAFT ASSEMBLY

]

15 16 17,

13



ITEM

19
20
21
22
23
24
25
26
27

28
29

30
31
33
34
35

PART NO.

PHe611
GF100
PAA473
XD140
PE4
VB264
PK178
XI7
VE88351

VE889
PD155
PM235A

PM235B

PK180
XJ66
VES27W
VE542B
XE65

Governor Assembly (cont.)

DESCRIPTION

QTY.
Bearing race, thrust sleeve ..o 1
Gear, distributor drive ... 1
Dowel pin, 3/16" dia. X 3/4" IONE ...vvereerrrreernerrrirneaiienernseonees 2
Screw, 5/16"-18 x 2-1/4" long ...l A
Lock Washer, 5/ 16" ..o 4
Connector, throttle rod adjust ......... et e 1
Rod end clip R.H., throttle rod to carburetor ............ccooceeern. 1
Cotter pin, 3/32" x 3/4" long .......... eerreearrer e eatneeaeesrareanronnes 2
Rod, throttle, connection to carburetor
for W2-1230 and W2-1235 ..o es e 1
Rod, throttle, connection to carburetor for W2-1250.............. 1
Nut, #5-40, throttle rod 10K ..vvvviiviecreer e 1
Spring, standard R
3/8" dia. x 3" long, 53 COIlS woriiveirerceenceececrcec s 1
For T128D governor o
3/8"x 2-1/2"long, 57 COlS ..o 1
Link, OVErnor SPring ...t e, 1
Pin, goVernor spring lnk ..o oo 1
Control, GOVEINOT SPEE .......cvvuvvererecrerrreceserssemsereersecsseeans 1
Collar, governor control stop ..o 1
Screw, #10-32 x 1/4" long Allenset ... 1

- .20-

Wisconsivy MopeL W2-1250






ITEM

0~ 0N Ul WM

Carburetor, Air Cleaner and Fuel Pump

PART NO. DESCRIPTION oTY.
L122CS1 Carburetor with gasket

for W2-1250 (Beginning with S/N 6243523)

(Replaces L122ST) ...cmvuueerreeecurerneessesseareesssessmssssasesssessasecssones |
L122C52 Carburetor with gasket

for W2-1230 & W2-1235

(Replaces 111851, L11951, & L12252) orvverninnrssinnssscvssnsi 1
L12251 Carburetor with gasket

for W2-1250 (Replaced by L122CS51) ....ocovvveveeirieciieeicir, 1
L12252 Carburetor with gasket :

for W2-1230 & W2-1235 (Replaced by L122CS82) oo 1
L11851 Carburetor with gasket

for W2-1235 (Replaced by L12252) ....ovooecir i 1
L11951 Carburetor with gasket

. for W2-1230 (Replaced by L12252) ..ovovimeciiiiieiiri e 1

PC549 SEU o 2
QCI12A [ @F: 1] < R O 1
PD256 Locknut, 5/16"-24, flange type .....ccccccovirvinivcnncinnnnns SUTUSUR 2
RF1439 Elbow, 1/4" L.D. fuel hoSe ....cceiiiiiincinrcnincnccs 3
LL205-8 Fuelline, 1/4" LD, ROSE uvvvoeeeeee e ettt eeieee et rine e 1
LK34 Hose clamp, fuel liNe ... veeemmenseeesrmsecerseerenerne 2
VEB889 Rod, throttle, carburetor and .......cccoviieieiciie e 1

governor

LZ122C carburetor (equipped with YC99 solenoid)
When replacing an LZ122C with a L122CS1, a new YC99 solenoid can be
ordered and installed or the existing solenoid can be transferred from the old.

carburetor to the new.

See "Carburetors" section in Opth].’lS and Accessorzes section of this manual

for service parts.

-29.

continued on page 24

Wisconsiv Moper W2-1250






ITEM

10
11
12
13
14
15
16
17
18

19
20
21
22
23

Carburetor, Air Cleaner and Fuel Pump (cont.)

PART NO.

PK178

QD860B
LO203
XA7
PE14
LOI%4A
LO204
PD147
SD308
LP62A4S1
LQ51
QD670
XB75
PE3
SA92
XD4

DESCRIPTION

Rod end clip RH,, throttle ..o

rod at carburetor

GASKEL .o oveviieeie ettt e eesr e e es e e eeres e e s e eens
Adapter, air cleaner hOUSINE ..o,
- Screw, #10-32x 3/8" 100G oo
Lock washer, #10 .o

Element, air CIamer . oovvvvvvvee e ee e
Cover, air cleaner adapter housing..........cccceveinenns
Nut, wing lock ..o

Decal, air cleaner instructon ......ccveievveeieeisiesenns
Fuel pump with gasket .......ocoeervcinecccnenian. s
" Repair kit, fuel pump ...,
Gasket, fuel pump flange ........cooooeori
Screw, 1/4"-20 x3/4"10Ng ..o,
Lock washer, 1/4" .covocvveiiicvennn, s
- Cover, fuel pump pad........icoov i
Screw, 1/4"-20 x 1/2" 100 «vcvovvrvveececicien e

for engines without fuel pump

.24-

REV. ALG/90

Wisconsiv MopeL W2-1250



l NO. 1

CYLINDER

.

\ Mounted to Cylinder Head

Opposite No. 1 Spark Plug at T.0. End

NQO. 2
CYLINDER

This mounting used 5
when coil is on
cleaner bracket. \E

See LAA 189.

GOVERNOR DRIVE



Distributor and Ignition Coil with High Temp Safety Switch

ITEM  PART NO. DESCRIPTION QTY.
1 * YE5151 Distributor, battery ignition (Per-Lux) ........ e e 1
for W2-1250 '
— * YF4851 Distributor, battery ignition (Colt)
for W2-1230 and W2-1235 ...t 1
— * YF4251 Distributor, battery ignition (Prestolite)
for W2-1230 and W2-1235 ..o 1
2 JK59 O-TINEG oottt 1
3 PG543A1 Clamp (includes clamp screw and nUt) oo 1
4 PE3 Lock washer, 1/4" spring locK ..o, 2
5 XD4 Screw, 1/4"-20 X 1/2" IONG <o 2
6 YD20 - Terminal Protector......coooioiriiiin 3
7 Y1.339-24 CABIE oottt b s 1
8 YL339-8 CABLE ..ot 1
9 YF41AS51 COML e e 1
— YF38A51 Coil for W2-1230 and W2-1235 ..o 1
10 PG5568 5] ¢ TSRO URV P OUP VPP PR PP PRROIS 1
— PG556 Strap for W2-1230 and W2-1235 ..o 1
10a PG54-1 Clip, ignition, wire SUPPOrt .....coooomvivirincicciiinn b
11 XD14 Screw, 5/16"-18 x 5/8" .o et 1
12 PE4 Lock washer, 5/16" spring Lock ..., 1
12a PD77 CINUL, T/4%20 e e 1
13 YD20A Terminal Protector........ocoviiiiieii e 1
14 Y1.358-31 CADLE oottt e 1
15 YL352-26 Wire (+) terminal on coil to ignition switch ..o 1
— YC 661252 Hi-temp safety switch kit
7 {(includes items 16 - 20) ...ccvvcriiemerenrincenmireneec et 1
16 YC66D Hi-temp safety SWitch.....oooooroi 1
17 PH513 Washer, switch MOUNEING ....ocoovoviiiie e 1
18 XD33 Screw, 3/8"16 x2-1/4"long ......cocovveeeieinnns et eee e 1
19 Y1.357-42 TWIT oottt s e 1
20 SD233 _ Decal, temp switch InStruction ... 1

* See "Distributors" in Options and Accessories section of this manual
- for service parts. R

-26-

REV. AUG/90 Wisconsivy Moper W2-1250






ITEM

U‘trh' WK =

16

17

18

19

20

PART NO.

SE341A
XD184
SE342B
SE342C
XA129
SD318

XA130
SD319
SE343
SE344
XD181
XD182
SE345
XD186
SE347A
SE347

SE348A
SE348

SE349A
SE349

SE350A
SE350

XD157
XD180

XD188

Air Shrouding

DESCRIPTION QTY.
Shroud, flywheel air.......cccccoiiinii e, 1
Screw, 1/4"-20 x 1" long, self-tapping ........ccccovvrveeeinniisniiinnns 10
Screen, flywheel shroud (solid) ... 1
Screen with hole for stub shaft ..o 1
Screw, #10-32 x 1/2" long, self-tapping ..o, 8

Engine name plate
{When ordering name plate, give model,
specification number and serial number

for correct StAMPINEG.} .....ccoeirmrmmicneie e 1
Screw, #4-40 X 1/4" I0NG w.oovvrirrvicimiiiiecce e 4
Decal, Caution-Danger ... 1
Air duct, gear cover, RH. side ... 1
Air duct, gear cover, LH. side ... 1
Screw, 5/16"-18 X 3/4" IONG ...coveveveiriicmciircrcc s, 4
Screw, 5/16"-18 X 1-1/2" 1oNg ...ccvrirrirrir s 4
Cover, cylinder head ... 2
Screw, 1/4"-20x 7/8" long, hex with LW. .....ccccvvirrinn, 6
Shroud, cylinder rear, R-H. side ... 1
Shroud, cylinder rear, R.H. side

for W2-1230 and W2-1235 ..t eeses s e s s snne s 1
Shroud, cylinder side, RH. side ... 1
Shroud, cylinder side, R.H.

side for W2-1230 and W2-1235 ... ceee e san s 1
Shroud, cylinder rear, L.H. side ... 1
Shroud, cylinder rear, L.H. side

for W2-1230 and W2Z2-1235 ..o e seeisreses s seanes 1
Shroud, cylinder side, L.H. side .....ccccvrivirneirnciccens 1
Shroud, cylinder side, L.H.

side for W2-1230 and W2-1235 ... eciresssieessseeiinnans 1
Screw, 1/4"-20x1/2" long, hex with L.W. ..o 7
Screw, 1/4"-20 x 1/2" long,

self-tapping, hex head, washer type ..o, 8
Screw, 1/4"-20x 3/8" long,

self-tapping, hex head, washer type ... 2

-28.

Wisconsivy Moper W2-1250






EEA120 Starting Motor EEA122 Starting Motor
Assembly With Solenoid Switch

USE WITH MODEL W2-1250 USE WITH MODEL W2-1250

ITEM - PART NO. " DESCRIPTION _ QTY | ITEM PART NO. DESCRIPTION Q7Y
] PD77 Nut, 1/4"-20 thread ............. 111 XD28 Screw, 3/8"-16 thread x
2 PE3 Lock washer, 1/4" ................ 3 1-1/8" Iong cevevmvisniriieeenn 3
3 PH196 Washer, 1/4" ... e 3|2 PES Lock washer, 3/8"................ 5
4 PG1308 Bracket .....ccooreiviieneie e 113 BG360 Adaptor ..., 1
5 *YAB9 Starting motor, 12 volt, 4 QD865 Gasket oo 1
Prestolite MHA7019............ 115  XDi8s Screw, 3/8"-16 thread x
6 CDg6b Gasket ... 1 1-1/4" [oNg covvvein i 2
7 XD185 Screw, 3/8"-16 thread x 6 *YAB3B1 Starting motor, 12 volt
14" long e 2 {replaces YAB3AT} ..ccvveennn
8 XDé6 Screw, 1/4"-20 thread x 7 XD2g Screw, 3/8"-16 thread x
34" 10NG crrreeeeeiee e 2 1-1/84" 1ONG oo 2
8 PD77 Nut, 1/4"-20 thread ............. 1
9 PE3 Lock washer, 1/4"............... 1
10 PH196 Washer, 1/4" ......ooiiinevinnns 3
11 PG1313 Bracket......cooemeerercniinsiennes 1

* See "Starters" in Options and Accessories section of this manual for service parts.

-29.

Wisconsin Moper W2-1250







ITEM

NIG\U'In-P-UOI\J'—"

10
11
12
13
14
15

16
17
18
19
20
21
22
23

PART NO.

Q54
JK52
TK73
JK74
TK59
PH608
PH609
QB86

QB87

QC12A
QD670
QD727
QD818B
QD823
QD847
QD860B
QDS60A
QD861
QD862
QD863
QD864
QD865
QD866
QF124
QF125

Q53
Q49

Engine Gasket Set

DESCRIPTION QTY.
Gasket set, engine (includes items 1-23) .....coovvvevervrcerirnennns 1
O-Ring Seal, governor cross shaft, 3/16 LD. .......ccccoovevvnnn. 1
O-Ring seal, oil pump cover, 3 inch LD. ..., 1
O-Ring Seal, main bearing plate, 6-1/4 1.D. ..., 2
O-Ring Seal, distributor body, 1-1/16 LD. ... 1
Oil Seal, crankshaft, gear cover end, 2-1/2 LD. ........c.ccccceeeee. 1
(il Seal, crankshaft, take-end, 3-1/4 LD ccovvvveiiveeiec . 1
Gasket, exhaust & inlet manifold port
(W2-1230/ 1235 ONLY) oo 2
Gasket, exhaust & inlet manifold port
(W2-1250 ONLY) oottt s snaeens 2
Gasket, CATDUTCIOT .. vvieve ettt 1
Gasket, fuel pump flange ... 1
Gasket, exhaust flange ... 3
Gasket, cylinder base ... 2
Gasket, breather COVET ... 2
Gasket, cylinder head ... 2
Gasket, air cleaner housing (W2-1250 only) ... 1
Gasket, air cleaner housing (W2-1230/1235 only)........cccce..... 1
Gasket, ZEar COVET ... e 1
Gasket, spacer plate..........ccoocovvniiir e, 1
Gasket, Ol PAN .o 1
Gasket, oil pick-Up tUDe ......covmriiri e 1
Gasket, starting motor ..o 1
Gasket, governor housing ..........coeccveneeiiinecncineinn s 1
Shim, thrust bearing, .012" thick ..o 1
Shim, thrust bearing, .006" thick .........cccoveoiiieiinnriiccirenen, 1
Gasket set, valve grinding (W2-1250 only)
(includes items 8,9, 12, 13, 14, 15-B) ..oeeeeiecvcere 1
Gasket set, valve grinding (W2-1230/1235)
(includes items 7,9, 12, 13, 14, 15-A) ..oovvvieiiiiiieeieeeeeee e 1
-32.

REV. AUG/90

Wisconsin Moprr, W2-1250






	Important Notice & Table of Contents
	Crankcase, Oil Pan, Cylinder Head & Manifold (pages 2-5)
	Bearing Plate, Crankshaft, piston & Connecting Rod (pages 6-9)
	Gear Cover, Flywheel & ENA 130 (30 amp) Flywheel Alternator (pages 10-11)
	Camshaft & cylinder Block Assembly (pages 12-13)
	Oil Pump & Pressure Valve Assemblies (page 14-15)
	Oil Filler, Dipstick, Filter, Oil Pump & Relief Valve (pages 16-17)
	Governor Assembly (pages 18-21)
	Carburetor, Air Cleaner & Fuel Pump (pages 22-25)
	Distributor & Ignition Coil w/ High Temp. Safety Switch (pages 26-27)
	Air Shrouding (pages 28-29)
	EEA120 Starting Motor Assembly (page 31)
	EEA122 Starting Motor w/ Solenoid Switch (page 31)
	Engine Gasket Set (page 32-34)



